
LITITZ BOROUGH 

and 

WARWICK TOWNSHIP 

JOINT ACT 537 
SEWAGE FACILITIES PLAN UPDATE 

prepared for 

Lititz Borough 
Warwick Township 

and 
Lititz Sewer Authority 

 

FINAL PLAN 
 
 

 
DESIGN PROFESSIONAL 

 

Prepared By:  
Entech Engineering, Inc.  
4 South Fourth Street  
P.O. Box 32  
Reading, PA  19603  
Phone:  610-373-6667  
FAX:  610-373-7537  
Entech #5266.04  

January 2007 
 

 
 
 
 
 



Lititz Borough and Warwick Township  TOC-1 
Joint Act 537 Plan Update 
January 2007 
 

TABLE OF CONTENTS 
Lititz Borough and Warwick Township 

 Joint Act 537 Sewage Facilities Plan Update 

PREFACE 

Act 537 Plan Checklist 
Plan Summary 
Original Adopting Resolutions 
Planning Agency Correspondence 
[...]
actual impact to wetlands cannot be determined.  Potential wetland impacts are identified for 

each alternative considered along with possible permit requirements.  During the design 

phase of the selected alternative, specific wetland infringements will be identified and 

addressed.  If necessary, Chapter 105 Dam Safety and Waterway Management permits will 

be obtained from the proper regulatory agencies.  Impacted wetlands will be addressed 

under the U.S. Army Corps of Engineers and PADEP’s wetland mitigation requirements. 



























 
 

Lititz Borough and Warwick Township III-1 
Joint Act 537 Plan Update 
January 2007 

SECTION III. EXISTING SEWAGE FACILITIES IN THE PLANNING AREA  

The focus of this Section of the Plan is to evaluate the existing wastewater management 

systems with regard to existing and pending regulatory requirements.  The WWTP, which 

serves the Borough of Lititz and significant portions of Warwick Township, is located at the 

intersection of Lititz Run Road and Clay Road in Warwick Township.  The WWTP and 

associated sewerage facilities located in the Borough are owned by the LSA and operated by 

Severn Trent Environmental Services, Inc. (Severn Trent).   The sewerage facilities located in 

the Township are owned and operated by the Warwick Township Municipal Authority.   

A. Existing Sewerage Systems (Checklist Items III.A.1 thru III.A.6) 

 Wastewater Collection System Overview 

Drawing No. III.A-1 shows significant wastewater conveyance and treatment facilities for 

both the Borough and the Township.  

The entire Borough of Lititz is connected to the WWTP through a gravity collection system 

consisting of approximately 222,871 linear feet (42.2 miles) of varying diameter sewer line.  

Sewer mains are constructed of terra cotta, PVC or cast iron and pipe size ranges from 8- to 

27- inches and laterals from 4- to 6-inches.  There are 733 manholes in the system that is 

constructed of concrete and brick.  There are no combined sewers, pumping stations, meter 

pits or interceptors in the Borough’s system. 

The Borough implements a maintenance program for the collection system and WWTP.  

Lines are periodically flushed from dead-end manholes.  Areas that have problems with tree 

roots are jet-rodded quarterly.  All repairs to the collection system and WWTP are kept on 

record.  Any new connections to the system are inspected by a plumbing inspector.  I/I 

problems are addressed utilizing televising and grouting the system on an ongoing basis.     

Warwick Township consists of two service areas; the Village of Rothsville and areas 

contiguous to Lititz Borough.  The wastewater flow from these areas are collected and 

conveyed to the Lititz WWTP through a series of sewer lines, interceptors, pump stations, 

force mains, and meter pits and are described as follows:   

 

 



 
 

Lititz Borough and Warwick Township III-2 
Joint Act 537 Plan Update 
January 2007 

Collection System 

The collection system in Warwick Township is a combination of gravity and force main 

consisting of approximately 298,866 linear feet (56.6 miles) of pipe.  Sewer mains are 

constructed of SDR 35 PVC and asbestos, with pipe size ranging from 8- to 24-inches 

and lateral of 6-inches.  There are an estimated 926 manholes, constructed of pre-cast 

concrete.  There are no combined sewers in the system.  

Interceptors 

Four interceptors are within the Warwick Township sewerage system and are described 

in Table III.A.1. Interceptor Characteristics.  

TABLE III.A.1: INTERCEPTOR CHARACTERISTICS 

 
Location 

Diameter 
(inches) 

Length 
(feet) 

Capacity 
(MGD) 

Brunnerville School 8 to 21 11,495 4.7  
Rothsville Pump Station #4 to station #13 12 3,060 4.2 
Furnace Hill / Moores Run 12 to 18 4,372 5.5 
Hilltop & Pierson 18 to 24 5,200 17.5 

Meter Pits 

There are two underground concrete meter pit chambers with ultrasonic level sensors as 

the primary flow measuring device.  Meter Pit #1 is located at the Lititz WWTP and is a 

24-inch flume with approximately 2,412 EDUs connected.   Meter Pit #2 is located at the 

Lititz Run Trout Hatchery and is an 18-inch flume with approximately 1,974 EDU 

connections. 

 Pump Stations 

Due to the topography in the Township, a network of seventeen (17) pump stations are 

required to convey flow to the Lititz WWTP.  The pump stations are all underground and 

are either submersible pump or wet well/dry well.  All the stations contain at least two 

pumps to ensure 100% on-line standby station capacity.  Originally consisting of 

eighteen pump stations, Pump Station 17 was abandoned and its flow was conveyed to 

a new relocated Pump Station 1 in 2002.  Pump Station Characteristics are described in 

Table III.A.2.  Pump station locations and force main routes are referenced on Drawing 
No. III.A-2. 



 
 

Lititz Borough and Warwick Township III-3 
Joint Act 537 Plan Update 
January 2007 

The submersible pump stations (Stations 2, 8, 9, 10, 12, 15, 16 and 18) are comprised of 

concrete wet wells containing HydroMatic sewage pumps.  Each of these stations 

contains two pumps which were replaced in recent years.  Station capacities range from 

an average of 80 gpm to a maximum of 160 gpm at Station 16.   

The dry well pump stations (Station 1, 3, 4, 5, 6, 7, 11, 13, and 14) are comprised of 

concrete chambers containing either two or four pumps.  All the valves were replaced in 

2005.  Dry well Stations 1, 3, 4, and 13 have new grinders that were installed in 2004.  

Station capacity ranges from 100 gpm to a maximum capacity of 1000 gpm at Station 1. 

The pump station schematic is provided on Drawing No. III.A-3. 

Pump control panels have recently been relocated to surface panels for easy access 

and to avoid humid conditions formerly found in the dry well chamber.  All the pump 

stations have been linked to a SCADA system which monitors each station for flow and 

any alarm conditions. 

WTMA has developed and implements a maintenance program for all the pump stations.  

This is evidenced by the appearance and physical condition of the stations.  Each station 

is inspected twice a week.  Lines are periodically flushed and manholes are inspected 

annually.  An inventory of parts and extra pumps are kept on hand for emergency 

situations to avoid long down time at a station.  The WMTA owns an in-pipe television 

system to conduct its own pipe televising during appropriate conditions for I&I issues.  

 

 



 
 

Lititz Borough and Warwick Township III-4 
Joint Act 537 Plan Update 
January 2007 

TABLE III.A.2: PUMP STATIONS CHARACTERISTICS 

 
Pump 
Station* 

Type Number 
of 
pumps 

Capacity 
(GPM) 

Grinder Pump 
Manufacturer

Pump 
Horsepower

Generator 
(kW) 
 

Force 
Main 
Size  

General Notes 

 
1 

 
Drywell 

 
2 

 
1000 

 
Yes 

 
Fairbanks 

Morse 

 
100 

 
150 

 
12" 

 
Receives flow from Stations 9, 14, and 15.  
Flow conveyed to Meter Pit #1 

 
2 

 
Submersible 

 
2 

 
80 

 
No 

 
Hydromatic 

 
7.5 

 
30 

 
4" 

 
Flow to Meter Pit #1 

 
3 

 
Drywell 

 
4 

 
335 

 
Yes 

 
Allis-Chalmers 

 
15 

 
75 

 
6" 

 
Receives flow from Station 6.  High head 
station requiring a series of pumps. 

 
4 

 
Drywell 

 
2 

 
450 

 
Yes 

 
Allis-Chalmers 

 
20 

 
65 

 
8" 

 
Receives flow from Stations 5, 7, 8, and 18.  
Flow conveyed to Meter Pit #1 

 
5 

 
Drywell 

 
4 

 
135 

 
No 

 
Allis-Chalmers 

 
10 

 
65 

 
4" 

 
High head station requiring a series of pumps. 

 
6 

 
Drywell 

 
4 

 
115 

 
No 

 
Allis-Chalmers 

 
7.5 

 
55 

 
4" 

 
High head station requiring a series of pumps. 

 
7 

 
Drywell 

 
4 

 
245 

 
No 

 
Allis-Chalmers 

 
15 

 
75 

 
6" 

 
High head station requiring a series of pumps. 

 
8 

 
Submersible 

 
2 

 
80 

 
No 

 
Hydromatic 

 
7.5 

 
30 

 
4" 

Flow conveyed to Station 7 and ultimately to 
Station 4. 

 
9 

 
Submersible 

 
2 

 
80 

 
No 

 
Hydromatic 

 
15 

 
55 

 
4" 

 
Flow conveyed to Station 1 

 
10 

 
Submersible 

 
2 

 
90 

 
No 

 
Hydromatic 

 
7.5 

 
30 

 
4" 

 
Flow conveyed to Station 13 

 
11 

 
Drywell 

 
4 

 
100 

 
No 

 
Allis-Chalmers 

 
10 

 
65 

 
4" 

Flow conveyed to Meter Pit #2 
High head station requiring a series of pumps. 

 
12 

 
Submersible 

 
2 

 
80 

 
No 

 
Hydromatic 

 
7.5 

 
22 

 
4" 

 
Flow to Meter Pit #2 

 
13 

 
Drywell 

 
2 

 
480 

 
Yes 

 
Allis-Chalmers 

 
25 

 
75 

 
8" 

 
Receives flow from Station 10 and then 
conveyed to Meter Pit #2 

 
14 

 
Drywell 

 
2 

 
230 

 
No 

 
Allis-Chalmers 

 
30 

 
100 

 
6" 

 
Flow conveyed to Meter Pit #1 

 
15 

 
Submersible 

 
2 

 
80 

 
No 

 
Hydromatic 

 
15 

 
55 

 
4" 

 
Flow conveyed to Station 1 

 
16 

 
Submersible 

 
2 

 
160 

 
No 

 
Hydromatic 

 
7.5 

 
30 

 
4" 

 
Flow conveyed to Meter Pit #1 

 
18 

 
Submersible 

 
2 

 
90 

 
No 

 
Hydromatic 

 
7.5 

 
--- 

 
4" 

 
Flow conveyed to Station 5 

* No. 17 was abandoned and flow conveyed to a relocated pump station No. 1 in 2002. 



 
 

Lititz Borough and Warwick Township III-5 
Joint Act 537 Plan Update 
January 2007 

 Wastewater Treatment Plant Overview 

The Lititz WWTP was constructed in 1952 to serve the Borough of Lititz with a design 

capacity of 0.89 MGD. By 1975, the WWTP’s hydraulic capacity was improved to 1.17 MGD.  

In the 1980s the treatment plant was upgraded to 3.5 MGD.  In late 1981, Warwick 

Township connected to the sewerage system and assumed ownership and operating 

responsibilities for the Warwick sewerage system. 

In 2001 the influent pumping station was upgraded resulting in the plant being re-rated to 

treat an average wastewater flow of 3.85 MGD, with an average organic load of 6,422 

pounds of BOD/day.  The WWTP currently operates under NPDES Permit No. PA-0020320 

effective October 1, 2001 with a rated hydraulic capacity of 3.85 MGD.  Discharge is to Lititz 

Run located within the Lititz Run Watershed. 

Warwick Township has reserved approximately 42% or 1,629,850 GPD of capacity in the 

Lititz Borough WWTP.   

Neither Lititz Borough nor Warwick Township has other small flow treatment facilities. 

 Existing WWTP Process 

Per the Borough of Lititz 2005 Chapter 94 Waste Load Management Report, the following 

describes the current WWTP process. 

The plant process includes mechanical screening, grit removal, primary sedimentation, 

chemical addition, two-stage activated sludge, intermediate and final clarification, 

disinfection and dechlorination.  Effluent dissolved oxygen levels are increased prior to 

stream discharge by an aerating cascade.  Waste sludge is digested to Class B standards 

and applied to eight DEP permitted agricultural sites.  A belt filter press is utilized to thicken 

sludge prior to land application.   

There are no known problems at the WWTP or with the WTMA’s conveyance system at the 

time of this report.  No hydraulic overload on the WWTP is projected to occur in the next five 

years.  There are no known outstanding violations from DEP. 



 
 

Lititz Borough and Warwick Township III-6 
Joint Act 537 Plan Update 
January 2007 

Please refer to Drawing No. III.A-4 for the schematic diagram of the WWTP treatment 

process.  The treatment plant discharges to Lititz Run through one outfall.  Effluent criteria 

for the WWTP are shown in Table III.A.3, as required by NPDES Permit No. PA-0020320.   

Table III.A.3 

  
NPDES Permit No. PA0020320 Discharge Requirements 

 
PARAMETER 

MONTHLY 
AVERAGE 

WEEKLY 
AVERAGE 

INSTANTANEOUS 
MAXIMUM 

CBOD5 (5/1-10/31) 10 mg/l 15 mg/L 20 mg/l 

CBOD5 (11/1-4/30) 15 mg/l 22.5 mg/L 30 mg/l 

Total Suspended Solids (TSS) 30 mg/l  45 mg/L 60 mg/l 

NH3-N (5/1 to 10/31) 1.5 mg/l - 3 mg/l 

NH3-N (11/1 to 4/30) 4.5 mg/l - 9 mg/l  

Total Phosphorus 2 mg/l - 4 mg/l 

Total Residual Chlorine 0.19 mg/l - 0.63 mg/l 

Flow 3.85 MGD 

Fecal Coliform (5/1 to 9/30) 200/100 ml as a geometric mean. 

Fecal Coliform (10/1 to 4/30) 2,000/100 ml as a geometric mean. 

pH 6.0 to 9.0 inclusive 

DO 5.0 mg/L – Minimum at all times 

Total Nitrogen Monitor & Report 

 Industrial Waste 

There are six industries in Borough of Lititz and nine industries in Warwick Township that 

contribute flow to the WWTP.  Total average daily flow for 2005 was 240,500 gpd.  Of these 

fifteen industries, only one discharges a significant flow of 200,000 gpd to the Lititz 

sewerage system.  The Borough of Lititz does have a sewer use ordinance that regulates 

industrial discharge.  The US Environmental Protection Agency (EPA) notified the Borough 

of Lititz in 1984 that an official industrial pretreatment program was not required.   

 



 
 

Lititz Borough and Warwick Township III-7 
Joint Act 537 Plan Update 
January 2007 

B. Sewage On-Lot Disposal Needs Identification (Checklist Items III.B.1 thru III.B.5) 

All properties within the Borough are required to connect to the existing centralized 

wastewater collection and treatment system. 

Warwick Township administers all PADEP OLDS regulations through the Township’s 

Sewage Enforcement Officer (SEO) and all policies concerning review procedures are 

specified in Ordinance No. 220 “On-Lot and Community Sewage Disposal Systems” (See 

Appendix C). The Township’s SEO administers all regulations specified by the 

Department’s guidelines specified under Chapters 71, 72, and 73 under the Pennsylvania 

Sewage Facilities Act.   

Drawing III.B-1 shows the on-lot service area in the Township.  According to the Warwick 

Township’s SEO, the Millway area of the Township is experiencing some malfunctioning 

OLDS.   The OLDS in the Millway Area are generally older systems.  Consideration is being 

made to connect this area to the nearby existing collection system. The primary soil mapped 

within the Millway area is Duffield silt loam.  This soil has moderate limitations for on-site 

waste disposal, mainly due to its shrink-swell potential.   

All OLDS within the Township are privately owned and operated.  As reported by the SEO, 

seventeen OLDS have experienced malfunctions since 2001.  As evidenced by this low 

number of reported failures, the types of OLDS in use are generally appropriate for the 

areas in which they are located.  See Drawing III.B-2 for malfunction locations.   

C. Wastewater Sludge and Septage (Checklist Items III.C.1 thru III.C.3) 

Accumulated activated sludge is collected within the bottom of the primary and secondary 

settling tanks at the WWTP. After accumulation, the sludge is pumped to the digester, where 

it is digested through a bio-augmentation process, conditioned, and gravity thickened. After 

thickening, the sludge is further thickened by a belt filter press and disposed off site at DEP 

permitted agricultural sites. 

With respect to OLDs, as stated in the Warwick Township Sewage Ordinance No. 220, the 

septage from the septic tanks shall be removed at least once during a three year period or 

whenever an inspection reveals that the treatment tank is filled with solids in excess of one-

third the liquid depth of the tank or with scum in excess of one-third the liquid depth of the 

tank, which ever shall require the more frequent removal.  There are approximately 980 

properties within Warwick Township that utilize OLDS.   

















 
 

Lititz Borough and Warwick Township IV-1 
Joint Act 537 Plan Update 
January 2007 

SECTION IV. FUTURE GROWTH AND LAND DEVELOPMENT 

A. Municipal and County Planning Documents (Checklist Items IV.A.1 through IV.A.3) 

Lititz Borough and Warwick Township both have individual zoning district designations and 

zoning district regulations.  

According to the Lititz Borough Zoning Ordinance, the Borough is divided into eight base 

zoning districts, with two overlay districts; the Historic Areas and Floodplain District. Table 

IV.A-1, shows the developmental standards for the Borough.  Warwick Township is divided 
[...]
The following considerations were taken into account while forecasting future growth and 

development, and ultimately future sewage generated. 

 The total acres available are within the sewer service area. 

 It is assumed that 70% of the developable land within the Township will be build-out over 

twenty-years. 

 A majority of the development will be residential.  Approximately 65% of land zoned for 

residential development is buildable land; the remaining 35% will be used for road 

construction, storm water conveyance and retention and right-of-ways. 

 The Millway area of the Township is currently outside of the sewer service area and 

contains on-lot systems.  These lots may be considered to be connected to the public 

sewer in the future (10-year planning horizon). 

 Residential building lots were determined using a minimum lot size according to 

residential zoning classifications.  There is no minimum zoning lot size for commercial or 

industrial lots.  

 Daily EDU flow rates are based on 250 gallons/EDU for residential, 1,200 gallons/EDU 

for commercial and 2,000 gallons/EDU for industrial. 

 



 
 

Lititz Borough and Warwick Township IV-16 
Joint Act 537 Plan Update 
January 2007 

Warwick Township has experienced significant growth over the past fifteen years, 

specifically in the late 1990’s.  The Township has the potential for substantial growth if not 

controlled.  The majority of the area where future growth can potentially occur is zoned for 

residential use; with minimum lot size less than one acre.  Industrial lots are the second 

potential for growth with no minimum lot size required at this time.  Table IV.B.5 shows a 

summary of the wastewater flow projections that have been determined in studies over the 

past ten years:  

Table IV.B.5 Warwick Township Forecasted Flow Contribution by 2010 

Source Flow Contribution by 2010  (MGD)

WTMA Comprehensive Sewer Study 1997 1.45 

2005 Chapter 94 Report 1.29 

Draft 2006 Sustainable Regional Growth 
Management Report (includes only planned 
areas in the existing sewer service) 

1.14 

 

Available Land Analysis 1.17 

The 1997 Comprehensive Sewer Study had the highest estimate for wastewater flow for 

Warwick Township.  At the time of the study, the Township was encountering sizable growth 

as seen from the number of building permits issued.  If the building trend had continued, the 

estimated wastewater flow may have been a realistic number for 2010. 

The Draft 2006 Sustainable Regional Growth Management Report projects controlled 

growth in the Township and present planning concepts to pace the development over a ten 

year period.  The estimated 2010 flow contribution presented in Table IV.B.5 l  has been 

revised to account for only planning area that are currently in the sewer service area.    

The Available Land Analysis gives a conservative forecast on projected flows based upon 

the available land within the existing sewered area.   

 

 



 
 

Lititz Borough and Warwick Township IV-17 
Joint Act 537 Plan Update 
January 2007 

 Total Wastewater Forecasted   

Table IV.B.6 shows the current wastewater flows for both Lititz Borough and Warwick 

Township for 2005 and the progression of forecasted wastewater generation over the next 

twenty years using the wastewater projections from the Available Land Analysis.   

Table IV.B.6 Forecasted Wastewater Generation in MGD 

Year Lititz Borough  Warwick Township WWTP 

2005 1.83 1.09 2.89 

2010 1.87 1.17 3.05 

2015 1.92 1.30 3.22 

2025 2.00 1.55 3.54 

Graph IV.B-1 gives a visual perspective of this same information.  It can be determined that 

the 3.85 MGD capacity at the existing WWTP is sufficient for the next twenty years.  

WTMA’s reserve capacity of 1.62 MGD also appears to be sufficient for the next twenty 

years. 



 
 

Graph IV.B-1   Lititz-Warwick Forecasted Future Sewage Generation

0

0.5

1

1.5

2

2.5

3

3.5

4

4.5

5

2005 2010 2015 2020 2025

Year

Fl
ow

 (M
G

D
)

Warwick Lititz Total Warwick Reserve Capacity WWTP Rated Capacity  

 

 

 

 

 

 

 

 

 

 

Lititz Borough and Warwick Township IV-18 
Joint Act 537 Plan Update 
January 2007 













 
 

Lititz Borough and Warwick Township V-1 
Joint Act 537 Plan Update 
January 2007 

SECTION V. ALTERNATIVES TO PROVIDE NEW OR IMPROVED WASTEWATER 
DISPOSAL FACILITIES 

The purpose of the Plan is to evaluate alternatives for providing long term wastewater 

management for Lititz Borough and Warwick Township. The long term wastewater management 

issues facing the Study Area can be summarized as follows: 

1. Provide an effective On-lot Management Program for those areas within the Township 

that will not be connected to the centralized wastewater collection and treatment system 

within the next twenty years. 

2. Provide adequate wastewater treatment capacity for the areas within the Borough and 

Township that are or will be connected to the centralized wastewater collection and 

treatment system within the next twenty years. 

3. Comply with new regulatory load limits for total nitrogen (TN) and total phosphorus (TP) 

in the effluent discharge.  

To improve performance of the existing chlorine residual limit and biosolids management and 

disposal requirements, alternatives for the WWTP effluent disinfection and biosolids 

management upgrade were also evaluated in relation to the mainstream wastewater treatment 

process upgrade for TN and TP reduction. The establishment of new regulatory limits for TN 

and TP discharge is driven by the Chesapeake Bay Initiative and is expected to be required by 

2010.    

The following subsections outline several alternatives for addressing the long-term wastewater 

collection, treatment and disposal needs of the Study Area. The alternatives considered are 

briefly described below. A detailed feasibility analysis and evaluation of the wastewater 

treatment process upgrade alternatives considered in this Plan is attached as Appendix F for 

reference.  The Preliminary Engineer’s Opinion of Probable Costs and corresponding debt 

service estimates are presented in Section VI of this Plan.  

A. Conventional Collection, Conveyance, Treatment and Discharge Alternatives 
(Checklist Item V.A.) 

1. Regional Wastewater Treatment (Checklist Item V.A.1) 

 The Borough of Lititz and Warwick Township have developed a regional approach for 

the resolution of wastewater capacity and treatment needs with the density of new 



 
 

Lititz Borough and Warwick Township V-2 
Joint Act 537 Plan Update 
January 2007 

growth and development within the Borough and Township that was identified as the 

joint Urban Growth Area in the Lancaster County Comprehensive Plan. The Borough’s 

wastewater treatment plant is currently serving as a regional wastewater treatment with 

a considerable treatment capacity (3.85 MGD) for sewage from the Borough of Lititz and 

the surrounding Warwick Township. Therefore, this alternative will not be discussed in 

detail hereafter. 

2. Extension of existing municipal or non-municipal sewage facilities (Checklist Item V.A.2) 

 According to the Lititz Borough Zoning Ordinance, all existing and new growth and 

development at the designated zoning areas within the Borough are and will be 

connected to the existing centralized sewer collection and treatment system.   

 According to the Warwick Township Zoning Ordinance, the existing and new growth and 

development located within the designated public sewer service area are and will be 

connected to the existing centralized sewer collection and treatment system.  However, 

those existing and new growth and development areas located outside the public sewer 

service area in the Township are required to have on-lot or community sewage disposal 

systems.  Existing and new OLDs are regulated under Township Ordinance 220, On-lot 

and Community Sewage Disposal Systems. 

 Therefore, there are no existing municipal or non-municipal sewage facilities expected 

for extension in the next twenty years (with the possible exception of the Millway Area as 

discussed in Section VI). This alternative will not be discussed in detail hereafter.  

3. Continued Use of Existing Facilities (Checklist Items V.A.3.a thru V.A.3.e) 

 The collected wastewater from the Borough and Township are conveyed to the existing 

Lititz WWTP for treatment and disposal. As analyzed in Section IV, the Available Land 

Analysis estimated that the total collected wastewater flow from any new growth and 

development in the Borough and Township will be approximately 0.70 MGD in the next 

twenty years. The currently collected wastewater flow is approximately 2.89 MGD. The 

sum of existing and expected collected wastewater flow is approximately 3.59 MGD, still 

within the design capacity of 3.85 MGD of the existing WWTP.      



 
 

Lititz Borough and Warwick Township V-3 
Joint Act 537 Plan Update 
January 2007 

 The existing mainstream wastewater treatment process at the WWTP is essentially a 

two-stage carbonaceous waste activated sludge and ammonia nitrification process. The 

existing biosolids management consists of bioaugmentation (facultative digestion), 

biosolids thickening and land application for disposal. The existing treatment processes 

and facilities are well operated and maintained and appear in very good condition in 

order to meet the current NPDES permit requirement for effluent discharge.   

 However, the existing treatment processes will not be able to remove total nitrogen, that 

(as well as organics, suspended solids and phosphorus) is an inherent component in the 

raw wastewater. The existing treatment processes must be upgraded to be cost effective 

in the removal of nitrogen and phosphorus in order to comply with the TN and TP load 

limits in the expected new NPDES permit. Because other listed alternatives, such as 

repair to the WWTP, reduction of hydraulic or organic loading, improved operation and 

maintenance, etc. will not enable the existing WWTP to meet the required TN and TP 

removal, they will not be discussed hereafter.   

 The identified WWTP upgrade alternatives consists of four wastewater biological nutrient 

removal (BNR) treatment process alternatives, a sidestream phosphorus removal 

alternative, a tertiary sand filtration alternative, five biosolids management upgrade 

alternatives and a UV disinfection alternative. The BNR processes are targeted to play 

the major role for removal of nitrogen and phosphorus from the wastewater stream. The 

sidestream phosphorus removal and tertiary sand filtration alternatives are identified for 

their complementary contribution for nitrogen and phosphorus removal in addition to the 

mainstream wastewater BNR treatment process in order to ensure the effective and 

efficient removal of nitrogen and phosphorus throughout the WWTP.  

 The biosolids management upgrade alternatives are identified with regards to their 

impact to the BNR process as well as the quantity and quality of resultant biosolids 

requiring disposal. Considering the improved quality of treated wastewater from the 

identified BNR processes and tertiary filtration process, the UV disinfection alternative is 

investigated due to its advantages in disinfection cost effectiveness, operation safety 

and zero residual, as well as in comparison to the existing chlorination and 

dechlorination practice. Further it is expected that the security and safety requirements 

for chlorination practice and chlorine residual in the WWTP effluent discharge will be 

regulated more stringently in the future, which could become a potential issue to the 

existing WWTP. 



 
 

Lititz Borough and Warwick Township V-4 
Joint Act 537 Plan Update 
January 2007 

  The four identified BNR process alternatives are as follows: 

A. Five stage BNR process 

B.  SymBio BNR process (Enviroquip) 

C.  VertiCel BNR process (US Filter/ Envirex) 

D. Membrane Biological Reactor BNR process (US Filter/ MemJet)   

 The Five identified biosolids management upgrade alternatives are as follows: 

A. No action – existing bioaugmentation digestion 

B. Augmented aerobic digestion following existing bioaugmentation 

C. Biosolids dryer following existing bioaugmentation 

D. Augmented aerobic digestion and biosolids dryer following existing 

bioaugmentation 

E. Cannibal solids reduction (US Filter/ Envirex) 

 All identified alternatives are described and analyzed in details in the feasibility analysis 

and evaluation report attached to this Plan in Appendix F.  

4. Repair or Replacement of Collection and Conveyance System Components (Checklist 
Items V.A.4.) 

 The existing wastewater collection and conveyance systems in the Borough and 

Township are in adequate conditions with routine maintenance. Repair or replacement of 

collection and conveyance system components will not make the WWTP meet the 

required TN and TP removal requirements. Therefore, this alternative will not be 

discussed in detail hereafter. 



 
 

Lititz Borough and Warwick Township V-5 
Joint Act 537 Plan Update 
January 2007 

  5. Need for Construction of New Community Sewage collection and/or treatment Facilities 
(Checklist Items V.A.5.) 

 As discussed in the previous sections, those existing and new growth and development 

areas located outside the designated public sewer service area in Warwick Township 

are required by the Township Zoning Ordinance to have on-lot or community sewage 

disposal systems.  

 The expected wastewater flow increase from new growth and development located 

within the designated public sewer service area in the Borough and Township will not 

exceed the design capacity of existing wastewater collection and treatment facilities.  

 There is no need for construction of new community sewage collection and/or treatment 

facilities with regards to the three aforementioned long term wastewater management 

issues. Therefore, this alternative will not be discussed in detail hereafter. 

6. Use of Innovative/Alternative Methods of Collection and Conveyance (Checklist Items 
V.A.6.) 

 As discussed in the previous sections, the existing wastewater collection and 

conveyance systems in the Borough and Township are in adequate condition with 

routine maintenance and are capable of collecting and conveying the estimated 

increased wastewater flow. Use of innovative or alternative methods of collection and 

conveyance will not make the WWTP meet the required TN and TP removal. Therefore, 

this alternative will not be discussed in detail hereafter. 

B. Individual Sewage Disposal / Residential Spray Irrigation Systems  (Checklist Item 
V.B.1 through V.B.4) 

 As mentioned in the previous section, the Lititz Borough Zoning Ordinance requires all 

existing and new growth and development within the Borough to be connected to the 

existing centralized sewer collection and treatment system. This alternative is not applicable 

for the Borough.  

 The sewage management program of the Warwick Township requires those existing and 

new growth and development located outside the public sewer service area in the Township 

to have on-lot or community sewage disposal systems. The requirements are regulated 

through the Township Ordinance No. 220, Part 3 attached in Appendix B. The Ordinance 

will be further discussed in the following Section F – Sewage Management Programs.  



 
 

Lititz Borough and Warwick Township V-6 
Joint Act 537 Plan Update 
January 2007 

 Detailed soil series and slope suitability in the Study Area are described and analyzed in 

Section II with preliminary hydrogeologic evaluation for suitability for in ground on-lot 

systems, sand mounds and spray irrigation for individual sewage disposal systems.  

 This alternative is applicable for those new growth and development located outside the 

Township area designated with public sewer service. All individual on-lot sewage disposal 